


Inland Empire Utilities Agency 
Regional Plant No. 1 

Title 22 Engineering Report 
 
 Table of Contents 
 
  Page 

 
20100122_TOC RP-1 TC-1 DDB ENGINEERING, INC. 

1 Introduction 
 1.1 Background ....................................................................................... 1-1 
 1.2 Objective ........................................................................................... 1-1 
 
2 Regulatory Requirements 
 2.1 Types of Reuse ................................................................................. 2-1 
 2.2 Water Recycling Criteria .................................................................... 2-1 
 2.3 Receiving Water Discharge Requirements ........................................ 2-3 
[...]
Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 3 – Wastewater Flow and Quality 

 
20100122_3 Wastewater Flow and Quality RP-1 3-8 DDB ENGINEERING, INC. 

be provided.  Monitoring location R-002U is used to determine the dilution ratio in 
Cucamonga Creek. 
 
If the flow in Cucamonga Creek is less than that required for a 20:1 (ratio of 
receiving water flow: wastewater flow) dilution at the point of discharge, the 
discharge must be tertiary effluent that has been adequately oxidized, 
coagulated, filtered, and disinfected.  The discharge is considered adequately 
filtered if the turbidity does not exceed: (1) an average of 2 Nephlometric 
Turbidity Units (NTU) within a 24-hour period; (2) nor exceeds 5 NTU more than 
5 percent of the time during any 24-hour period; and (3) 10 NTU at any time.  
The discharge is considered adequately disinfected if: (1) the median number of 
coliform organisms does not exceed 2.2 MPN per 100 mL: (2) the number of 
coliform organisms does not exceed 23 MPN per 100 mL in more than one 
sample within any 30-day period: and (3) the number of coliform organisms does 
not exceed an 240 MPN per 100 mL in any sample. 
 
If the flow in Cucamonga Creek is more than that required for a 20:1 dilution at 
the point of discharge, the discharge must be secondary effluent that has been 
adequately oxidized and disinfected.  The discharge is considered adequately 
disinfected if the median number of coliform organisms does not exceed 23 MPN  
per 100 mL over the last 7 days. 
 
The use of recycled water for landscape irrigation or other similar uses shall 
comply with the limitation set forth in the consolidated permit.  In order to comply 
with Title 22 requirements for spray irrigation and non-restricted recreational 
landscape impoundments, recycled water must be tertiary effluent that has been 
adequately disinfected, oxidized, coagulated (if needed for turbidity reduction), 
and filtered.  The same BOD5, TSS, turbidity and disinfection requirements apply 
for recycled water production as for surface water discharges with less than 20:1 
dilution.  Coagulation upstream of the filters is achieved by adding alum for 
turbidity removal to allow the RP-1 recycled water to be used for cooling tower 
purposes in compliance with Title 22 Criteria.  The same TDS and TIN limitations 
also apply for recycled water production as for surface water discharges with less 
than 20:1 dilution.  For disinfected tertiary recycled water, the median number of 
coliform organisms per 100 mL sample must not exceed 2.2 MPN per 100 mL for 
the last 7 days for which bacteriological analyses have been completed, and the 
number of coliform organisms per 100 mL sample must not exceed 23 MPN per 
100 mL in more than one sample in any 30-day period.  The number of coliform 
organisms must not exceed 240 MPN per 100 mL in any sample. 
 
The consolidated NPDES permit includes other general effluent limitations that 
restrict toxicity, oil and grease, and pH for all discharges.  Discharge of any 
substances in toxic concentrations is prohibited.  Visible oil and grease in the 
effluent is not permissible, and the effluent pH must be within 6.5 and 8.5 units.  
Compliance determinations for pH require compliance with the following 
conditions: 



Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 3 – Wastewater Flow and Quality 

 
20100122_3 Wastewater Flow and Quality RP-1 3-9 DDB ENGINEERING, INC. 

• The total time during which the pH values are outside the required range 
of 6.5 to 8.5 units shall not exceed 7 hours and 26 minutes in any calendar 
month; and 

• No individual excursion from the range of 6.5 to 8.5 pH units shall exceed 
60 minutes. 

 
Effluent toxicity is required to be monitored monthly.  Monitoring of toxicity shall 
be accelerated as specified in the NPDES permit when the result of any single 
chronic toxicity test of the effluent exceeds 1.0 chronic toxicity units (TUc).  An 
Initial Investigation Toxicity Reduction Evaluation (IITRE) shall be developed and 
followed when the result of the chronic toxicity tests exceeds a two month 
median value of 1.0 TUc for survival or reproduction endpoint, or 1.7 TUc for 
survival endpoint for any single test. 
 
The use of recycled water for landscape irrigation or other similar uses shall 
comply with the limitations set forth in the consolidated permit.  In order to 
comply with Title 22 requirements for spray irrigation and non-restricted 
recreational landscape impoundments, recycled water must be tertiary effluent 
that has been adequately disinfected, oxidized, coagulated (as needed for 
turbidity reduction), and filtered.  The same BOD5, TSS, turbidity and disinfection 
requirements apply for recycled water production as for surface water discharges 
with less than 20:1 dilution.  The same TDS and TIN limitations also apply for 
recycled water production as for surface water discharges with less than 20:1 
dilution. However, if those limitations are not met, more restrictive 
antidegradation limitations are included in the NPDES permit for recycled water 
overlying specific local groundwater management zones. 
 

3.4.8 Effluent Quality Characteristics 
IEUA submits monitoring reports to the RWQCB in accordance with the NPDES 
permit.  Table 3-8 below summarizes recent recycled water quality data for some 
of the major regulated parameters.  Complete monitoring and reporting records 
are available from IEUA or the RWQCB.    
 

Table 3-8 
Typical Recycled Water Quality1, 2 

 
Constituent Units Minimum Average Maximum 

Biochemical Oxygen Demand 
(BOD) 

mg/L <2 <2 2 

Total Suspended Solids (TSS) mg/L <1 <1 1 
Total Organic Carbon (TOC) mg/L 3.8 7.4 23.6 
Ammonia-Nitrogen mg/L <0.1 <0.1 0.1 
Total Inorganic Nitrogen (TIN) mg/L 0.2 6.8 12.2 
Total Dissolved Solids (TDS) mg/L 456 501 684 
Specific Conductance μmhos/cm 685 808 903 
Turbidity NTU 0.5 0.9 2.0 



Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 3 – Wastewater Flow and Quality 

 
20100122_3 Wastewater Flow and Quality RP-1 3-10 DDB ENGINEERING, INC. 

Table 3-8 
Typical Recycled Water Quality1, 2 

 
Constituent Units Minimum Average Maximum 

pH pH units 6.8 7.1 7.9 
Coliform MPN/100 mL <2 <2 2 
Chlorine Residual after 
dechlorination at Prado Lake 

mg/L 0 0 0 

1. Source:  IEUA, 2008a. 
2. Discharge Point 001 effluent. 



Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 
20100122_4 Plant Facilities RP-1 with figures 4-1 DDB ENGINEERING, INC. 

Section 4 
Plant Facilities 

 
IEUA’s RP-1 provides preliminary, primary, secondary, and tertiary treatment of 
wastewater that conforms to the highest level of California water recycling 
criteria.  The facility is also equipped with solids handling equipment, such as: 
sludge thickening, digestion and solids dewatering.  This section describes the 
facilities and presents the basis for compliance with the treatment, recycled water 
quality, and reliability requirements set forth in Title 22. 

4.1 General Description of Facilities 
RP-1 provides preliminary and primary treatment, flow equalization, secondary 
treatment, tertiary treatment, and solids handling facilities.  The plant is designed 
to treat an annual average flow rate of 44 mgd.  Figure 4-1 presents the process 
flow schematic for the RP-1 liquid stream, including preliminary treatment, 
primary treatment, flow equalization and secondary treatment.  Figure 4-2 
presents the process flow schematic for the tertiary liquid stream, and Figure 4-3 
shows the site plan. 
 
At RP-1, preliminary treatment consists of flow measurement and removal of 
coarse solids and grit from the influent raw wastewater flow stream.  Primary 
treatment is a physical process that involves sedimentation to remove settleable 
material and scum from the surface of wastewater.  Peak primary effluent flows 
are diverted to flow equalization basins to improve the efficiency of downstream 
treatment processes.  Secondary treatment consists primarily of the 
nitrification/denitrification process including clarification.  This biological treatment 
process uses both aerobic (oxic) and anoxic bacteria and other microorganisms 
to breakdown organic matter and to remove nitrogen found in the wastewater. 
 
The tertiary processes offer additional treatment to meet Title 22 requirements 
specific to the final use of the recycled water.  Tertiary treatment consists of 
flocculation/clarification (as-needed), filtration, and disinfection to produce high 
quality recycled water.  Typically, the turbidity of the secondary effluent is 
sufficiently low to allow direct filtration without a separate flocculation/clarification 
step.  If necessary, a portion of the secondary effluent stream can be combined 
with waste filter backwash and treated using the flocculation/clarification facilities 
prior to filtration.  Filtered effluent is disinfected using sodium hypochlorite, 
following disinfection Title 22 compliant treated water is pumped to recycled 
water users.  Excess effluent flows that exceed recycled water demands are 
dechlorinated prior to discharge. 
 
Solids treatment at RP-1 consists of gravity and dissolved air flotation (DAF) 
thickening, anaerobic digestion, and dewatering.  The majority of the stabilized 



Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 
20100122_4 Plant Facilities RP-1 with figures 4-2 DDB ENGINEERING, INC. 

dewatered solids are trucked to the Inland Empire Regional Composting Facility 
(IERCF) in the City of Rancho Cucamonga for further treatment and composting. 
 
The following sections describe the basis of design for each of the treatment 
processes in detail and demonstrate how Title 22 compliance is achieved for an 
annual average flow of 44 mgd.  Capacities of each unit process are determined 
for operation as defined under the following conditions: 
 

• Peak Capacity – total peak flow capacity with all units in service. 
• Annual Average Capacity Without Redundancy – annual average 

capacity with all units in service. 
• Title 22 Reliable Annual Average Capacity – annual average capacity 

conforming to the reliability requirements set forth in Title 22.  
Reliability may be provided by redundant, standby, or alternative 
equipment or processes.  Typically, the Title 22 Reliable Annual 
Average Capacity for each treatment process is determined with the 
largest unit out of service.  In other cases, alternative means of 
reliability is provided by storage or another treatment process.  The 
specific means of establishing reliability is described for each treatment 
process. 



Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 
20100122_4 Plant Facilities RP-1 with figures 4-3 DDB ENGINEERING, INC. 

Figure 4-1 RP-1 Process Flow Schematic 
(Preliminary, Primary and Secondary Treatment) 

 



Inland Empire Utilities Agency   RP-1 Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 

20100122_4 Plant Facilities RP-1 with figures 4-4 DDB ENGINEERING, INC. 

Figure 4-2 RP-1 Tertiary Treatment Process Flow Schematic 
 

 



Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 
20100122_4 Plant Facilities RP-1 with figures 4-5 DDB ENGINEERING, INC. 

Figure 4-3 RP-1 Site Plan 
 

 



Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 
20100122_4 Plant Facilities RP-1 with figures 4-6 DDB ENGINEERING, INC. 

 

4.2 Design Flow Rates 
The annual average rated capacity of RP-1 is 44 mgd according to its current 
discharge permit (RWQCB, 2009a).  RP-1 must also handle diurnal and seasonal 
variations in the flow rate. 
 
Flow studies and data from various sources were analyzed and compared for this 
report.  IEUA staff conducted an evaluation of flow peaking factors at RP-1 
during 1992 and 1993 (IEUA, 1993).  Peaking factors were determined for plant 
influent (raw wastewater), secondary influent, and tertiary influent flows and were 
used in the 1996 RP-1 Title 22 Engineering Report (Black & Veatch, 1996).  In 
2004 Carollo Engineers estimated flow peaking factors for the RP-1 recycled 
water facilities design (Carollo Engineers, 2004) and in 2002 the Regional Plant 
No. 5 (RP-5) design (Carollo Engineers, 2002).  IEUA staff conducted an 
evaluation of 2002 to 2003 flow records and peaking factors at RP-1 for planning 
of the RP-1/RP5 Bypass Pipeline (IUEA, 2003a).   2002-2004 data was 
evaluated by IEUA staff during the preparation of the 2004 RP-1 Title 22 Report.  
As part of the development of this report, available flow data (IEUA, 2008-2009) 
from August 2008 to September 2009 were also analyzed.  Table 4-1 
summarizes and compares these flow peaking factors.  
 
These studies found that seasonal flow fluctuations, with the exception of wet 
weather periods, are generally minimal, reflecting the nature of development in 
the tributary area.  Diurnal peaks are experienced during normal dry weather 
conditions.  At RP-1, flow equalization following primary treatment dampens the 
daily peaks experienced at the downstream secondary and tertiary treatment 
processes.   Review of flow records showed that the maximum day peaking 
factor is about 1.18 through the tertiary treatment process.   
 
During heavy rains over an extended period, the peak wet weather flow (PWWF) 
at the plant is higher.  A comparison of raw influent PWWF peaking factors for 
RP-1 over the past decade yields values from approximately 2.22 to 2.76.  In 
general, higher PWWF peaking factors are experienced during extended or 
exceptionally heavy wet weather events.  The 2.76 peaking factor occurred over 
a three-hour period based on March 15, 2003 flow records.  For this reason, it is 
believed that typical PWWF peaking factors at RP-1 are closer to 2.22 to 2.68.  
Based on this analysis and discussions with IEUA staff, a raw influent PWWF 
peaking factor of approximately 2.5 was selected for evaluation of RP-1 
compliance with Title 22 Water Recycling Criteria.  
 



Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 
20100122_4 Plant Facilities RP-1 with figures 4-7 DDB ENGINEERING, INC. 

 
Table 4-1 

Comparison of Flow Peaking Factors 
 

Parameter 

Flow Peaking Factors 1 

1996 RP-1 
Title 22 
Report 2 

2001 RP-1 
Recycled 

Water 
Predesign 3 

2002-2003 
RP-1 Flow 
Analysis 4 

2002-2004 
RP-1 Flow 

Data 5 

2008-2009 
RP-1 Flow 

Data 6 

2004 RP-1 
Title 22 
Report 

Raw Influent Flow 
AAF 7 1.0 --- 1.0 1.0 1.0 1.0 
PDWF 8 --- --- 1.69 1.70 1.05 1.7 
PWWF9 2.68 --- 2.22 2.76 2.0 2.5 

Secondary Influent Flow 10 
AAF 1.0 --- --- --- --- 1.0 
PDWF --- --- --- --- --- 1.18 
PWWF 1.36 --- --- --- --- 1.36 

Tertiary Influent Flow 11 
AAF 1.0 1.0 --- --- --- 1.0 
PDWF 1.16 1.18 --- --- 1.17 1.18 
PWWF 1.26 --- --- --- 1.29 1.26 
1. Peaking factor =      Peak Wet Weather Flow (mgd)       (or Peak Dry Weather Flow (mgd)) 

Annual Average Flow (mgd) 
2.  Black & Veatch, 1996 and IEUA, 1993. 
3. Carollo Engineers, 2002. 
4. IEUA, 2003a. 
5. IEUA, 2002-2004. 
6. IEUA, 2008-2009.  Note that 2008-2009 was a drought year, and due to construction, there 

were also fluctuations in the flows.  These numbers do not appear to be representative of 
typical conditions. 

7. AAF = Annual Average Flow 
8. PDWF = Peak Dry Weather Flow 
9. PWWF = Peak Wet Weather Flow 
10. Flow equalization follows primary treatment and reduces peaking factors for secondary and 

tertiary processes. 
11. Tertiary peak flows are buffered by the secondary treatment. 
 
 



Inland Empire Utilities Agency  RP-1 Title 22 Engineering Report 
  Section 4 – Plant Facilities 

 
20100122_4 Plant Facilities RP-1 with figures 4-8 DDB ENGINEERING, INC. 

 
In conclusion, Table 4-2 summarizes the flow rates and peaking factors for plant 